R e Bolens
PIECES DETACHEES

7=
Autoportées

13055
13056
13057
13067
13068

03-000400-050509









BOLENS REAR ENGIME RIDING MOWER

§/4 1305501900101-130550199999
S/ 130560100101-130560199999
SAL130570100101-130570199999
$/N 130670100101-130670199599
S/ 138680100101-130630199999




130565, 13056, 13057, 13067 & 13068

Ref Pant Description Qty. Ref Part Description Oty.
# # # #
1 1756861 Seat BY(CYDI(FY oo, 1 51 1723984 Steering Bearing ... s 2
1757363 Seat {E)........ FRUNOTUPUP 52 1749679021 Steering Shaft Assembly ........................ 1
2 1735885021  Column Supp Assembiy 53 1107382 Flat Washer, 516, ............ccoov e, 6
BY G (DY, T 54 1185649 Retaining Ring .0/ e 4
1750314021  Column Supp. Assembly 56 1185894 Rd. Hd. Screw, 4420 xM/2 ... 4
(EY(F) oo 1 57 1763670 Wheel Only
3 1186347 Flange Screw, 3/8-16% 1. & (C) (D) (E}7FYn 2
4 1186383 Flange Nut, 3/8-16 ... v B 1756406 Wheel Only\(B)..), .2
5 1724491 Thd. Form. Screw, 51’16 18 x3!4,.........., 8 58 1763671 Tire 114448 xS
6 1760963001  Seat Support.... 1 (CYIEVIR) e 2
71756408 Logo Decal SO, 1756445 Tire 41073750 % 4 (B).ove oo 2
8 1762744021 Frame Assembly ....ooevieee e 1 59 1724156 MIREETUBE oo 2
9 1500333 Decal, USA ..o 1 60 1100808 Hew/Sitaw, 5/16-18 x 1-174 ... 4
10 17643585 Dacal, Consol............... L1 61 1759369 AFTREEINK oo e, i
11 1732499 Loekput, 5/16-18 .. .3 62 1704692 Ball Pin, 14 x 1., 2
13 1763447821 Panel Assembly, Top Seat o 63 1100350 Gotter Pin, 1/8 x 7 oo 3
14 1756263 Brake Decal... IR | 64 1752851 SPACEE ..ttt 1
15 1186329 Flange Screw, 5!‘[6 18 X 3;‘4 ................... 3 65 1758937 L.H. Spindle Assembly o1
16 1185456 Speed Nut 1;’4 2OEY(F). ... | 66 1748877 Tiz Rod .. 1
17 1188308 Flange Screw, 1/4-20 x 5/3 4 67 1755936 R.H. Spmd[e Assembly e 1
18 1733707 SPACET..ooee et e . 2 68 763050021 Shift Quadrant..........coooee v 1
19 1718086 Valve Assembly ..o 4 69 (1186327 Flange Screw, 5/16-18 x 1/2.............. 4
20 1763672 Wheel Only F2 757553021 Front Axle Assembly .. ... 1
CYDIEIFY e 2 73\{110110 Locknut, 17213 o, 1
1756606 Wheel Only {BY......oooiee e 2 LSN100075 Hex Screw, 1/2-13x 214 ... 1
21 1783673 Tire, 16/6.50 x 8 1755349 Screve, 14-20%5/8 e, 2
(T {DY(EYCFY coireiie i, 2 77 1752506 Seat Switch ... 1
1756444 Thre, 4.80 x4 X 8 (BY .o, 2 78 1727418 Steering Wheel... ... i
25 1734269 Knab .. DO PUCUSRSOR ' 79 17568413 Decal, Model (B ... 2
26 1741143 Pillow Block Beanng ............................... 2 1756415 Decal, Model {C) (DY ..o 2
28 1186261 Hex hut, 1/2-13 -noton {B) ............0» 2 1762836 Decal, Model {EY {F}..c..ooooveeee 2
29 1100245 Flat Washer, 1/2 - noton (B) ........... [/, 2 1762836 Decal, Model {AY ..o, 2
30 1100054 Hex Screw, 1/2-13x 1 -noton{B) {/.... 2 80 1705793 Nyfon Washer ..., i
31 1736145021 Hiteh - not on (BY e 0 e T 81 1756411 Stripe Decal, R.H.
33 1750313021  Rear Panel {E) (F) oo i) 1 (CDYCEYAF) oo 1
35 1755449 Spring, Compression ... xS 2 §2 1756412 Stripe Decal, L.H.
36 1753911 Block, Pivot..........oooeeens e, 2 (CYDYEIFY o
37 1107383 Flat Washer, 3/8......... 53 .2 83 1731504 Grease Fitting 2
4 1893445 Flat Washer ... 5005 e 2 84 1729587 Snap Bushing i
42 1762531021 Console Support RWW/Z ) )i, 1 85 1762874021 Rear Panel Support_ ..o 1
43 1762532021  Console Suppeit LH =2 1 86 1761762 Cap, Protectar {front) - nat an (B} .......... 4
44 1186389 Flange Nut, 1/4-2D JEUUTUROR 87 1761531 Decal, Fuel ... 1
45 1762498021 Conirol Consaiey. ... e 1 88 1706782 Wave Washer ............ 3
46 1761051 Decal, Shift—oo e, 1 80 1135830 Flat Washer, 3/4 x 1-3/8.. i 2
47 1761568 Decal, Log 91 1783223021  DoublerPlate ...o....oovoeeveiivii 2
(BY(CNDHEYFY o 2 92 1756458 Cap, Protecior - not on {B)
1763743 Decal 1000X0E) oo e 2 95 1754125 Shotilder Bolt....c..............
49 1185279 BotBin, 14 x2-1M4 e 96 1755487 Grommet ...
50 1708012 FlaNWasnier. ..., 1-3 100 1761091 Trim e
(B) 13085 (0) 13057 {F) 13068
{C) 13056 (Ey 13067




BOLENSG REAR ENGINE RIDING MOWER

CHECK OPERATOR'S MANUAL FOR
PROPER INSTALLATION INSTRUCTIONS

S/N 1305507001061-130550199999
S/N 130560100101-130560189599
S/N 130570160181-130570189999
SN 130670100101-130670199889
S 130680100101-130680199999




13055, 13056, 13057, 13087 & 13068

Ref Pan Description Qiy. Ref Pari Descrifition Oty.
# # i #
1 * Briggs & Stration Engine ..................... 29 1755625  Fuel Tank {Inct. Ref. No. 34) ... 1
Model 199707 (B) ..o, 1 30 1762423 EOGRe TUIRY ..o 1
Model 193707 (CY (D} e 1 31 1100244 Moeliwasher, 716, 1
Model 281707 (E} (F) e 33 1737969 FIBETank SCrew...ov. e, 2
2 1100799 Hex Screw, 5/16-18 x 1-1/2 {Rear) ...... 2 34 1755541 ST o OO |
3 1100779 Hex Screw, 5/16-18 x 1-3/4 36 1778878 Fuel LN oo
{Front L.H.) ... eereevmeeeeeeeesinninans ] 37 1764190 HOSE ClampD....o oo i
4 1736224 Chaln Guard ... - e 1 41 1731718 V-Belt, 51-1/4" (51.28) e i
5 1724492 Flange Screw, 1;4 20 X 1;2 v 3 42 1148808 Retaining Ring ..o, 1
5 i Transmission (see breakdown p 14) 43 S3705092 Flat Washer, 5/8...........ocoovveeee . 1
Tecumseh Model 700-053............... i 44/ 14855986 Set Screw, 54818 %516 oo 2
7 1107381 Flat Washer, 144 oo 2 A5\ V736489 Transrission Sheave ... 1
8 1100241 Lockwasher, 14, 1 46 1104436 Woodruff Key, 316 X3/ ................... 1
9 1100002 Hex Screw, 1/4-28 X 3/8 oo 1 27/) 1186329 Flange Screw, 5A6-18x3/4 ... 4
10 1763214 Shift Handle Assemb[y ......................... 1 48 1763177 Belt Guide ......c.coo e, 2
11 1706756 Knob .. e 1 4% 1736046 Chain Guide.....oooviie e
12 1758392 Belt Gmde e rterrrrnrr et e eensnsanisseerans ] 51 1732499 Locknut, 5A6-18 ..o 10
13 1758215 Muoffler Guard (D)oo 54 1755378 Chain TIghtener ... 1
14 1758452 Stiffener ... SN (AN 85 1783008 Differential Assembly ..........ccooocvveeee 1
15 1756119 Screw, Tappmg #8 18 {A) .............. o3 56 1763635 48T Sprocket. oo, 1
16 1756183 Sq. Hd. Bolt, 8A6-18x1-1/2.... /[ ... 1 87 o 1782833 Brive Chain ... 1
17 1755068 Chain Tightening Piate ............ 4. 1 58 1748058 Connector Link ....c.cceecvv e, i
18 1104335 SO Key, 3B X 2o [\ 2 G 1745688 Pipe Cap.... SO |
18 1107382 Flaf Washer, 5116........... =00, 2 62 1758175 ClD e e 1
20 1735531 Tie,Cable ..o 1 63 1110645 Inter. Lock Wagher ..o 2
21 11863¢1 Flange Mut, 5/16-18 e 3 65 1763221 Drain Tube ..o, 1
22 1762735021 Belt Guide Ass'y... vereverrene 66 1784005 Clip, Engine {D} ..o ]
23 1103195 Hex Screw, 5/16- 13,< ofa .................... 2
27 1736485 Hex Screw, 716-20%449/4 ................. i

(B) 13085 (DY 13057 13068
{Cy 13056 (E) 13067

* Purchase from your I6¢ai-Briggs and Stratton outlet.
e 172 link for drive ch@ifis 759145,




BOLENS REAR ENGINE RIDING MOWER

®
5

FROM TRANSMISSICHN

] La45 &3

98 g @
1 s

S/ 130550160101-130550192999
$/M 130560100101-136560159999
S/ 130570100101-1306576199999
$/N 130670100101-130670193999
S/ 130680100101-130680195998




13055, 13056, 13057, 13067 & 13068

Hef Part Description Qty. Ref Part Description Qty.
# # # #
1 1107385 Flat Washer, 1/2 ......cccoecvverciinin. 1-3 141 1728908 Compression-8prints.. .o e 2
2 1703011 Hitch Pin... ST UUNRORTRRRTTTY 42 1735827 SUPPOIT ASSY S e e 1
3 1762445021  Bracket, PTO Pwet eeeeereienee 1 43 1728404 Brake ROA( ... oo 1
4 1762551021  Lift Assembly.... vrvveresrrnrtenemennenes | 44 1728807 Comprassian-Spring ..o 1
5 1733398 Locknut, 3/8-1 6. .................................. 2 45 1107382 Flat Washey,)5/16 .. .o, 4
6 1734591 Handig GriD..w e, 1 46 1734398 LOCknUET#4-20 ... 1
7 1762797 Lift Handle ASSY ..o 1 47 1751848 Swrival L. —r 2
8 11006799 Hex Screw, 51618 x1-1/2 ... 1 48 11000869 Hex Serew, 1}4 20 X 1 - not on (I) ....... i
9 1732499 Lociknut, 51818 e, 2 49 1715538 Flanged Bearing ..o.ooocoveveevveceeceeeeee. 2
10 1185985 Keps Nuts, No. 10-24 ... 2 30 1734581 Handle Grp ..o
11 1744070 Throttie Control ... 1 51 1740496 Screw, Thread Formmg
12 1115815 Machine Screw, 516-18x5/8.. e 2
No, 10-24 X578 e P 52 1763443 PTOHandle. oo 1
13 118639 Flange Nut, 546-18 ..., 2 53 1747928 Cable Assembly
14 1186327 Flange Screw, (BY(CHDY e ]
SAB-18X1/2 e, & 1752507 Cable Assembly (E] (F)
15 1735822 Brake LOCK Bracket ..........ooovvvvvveceeenn. 1 {included with mower).................... i
18 1706830 Compression Spring 1 5401719268 Contral Kngb co.eeveecciceeees 1
17 1707397 Washer oo 55 /)1710567 Idler PUNBY oo 1
18 1724305 Brake LOCK RO .o 1 96~ 1100047 Hex Screw, 3/8-16 x 1-1/2.. e
19 1724230 Grip ... . ORI | l 537 173622 ShoulderBolt.......ccooevveeeeeciieees. 1
20 1724751 DCrive Screw No 8 X 3/8 e 1 I) 58 1736220021 Idler Arm Assembly ..o ]
21 1186073 Carriage Bolf, ¢ 59 1110108 Locknut, 3/8-16 s 2
1/4-20 X 1-1/4 oo 4 60 1103959 Flat Washer, ..o 2
22 1724309 Brake Pedal... 1 61 1756467 Pivol BIOCK ..o 2
23 1724418021  Spacer ... vevvresreeanrenfofone V] 62 1756301 LAt LiRK e 2
24 1186389 Flange Nut 1!4 20 Y AR | 63 1762813 Knob, Adjusting ......coeevveecnec. 1
25 1892471 Extension Spring ... 1 64 1737857 Washer, NiWlon ... i
26 1724961 Link .. ST \, ) S, | 65 1721492 Spring, Compression. ... 1
27 1724298 Brake Lever Ass \,r ............................... 1 66 1100346 Cotter Pin, 910 x 3/4 ... ... 7
28 1185147 Cotter Pin, 322 x 1. [, 4 67 1762814 PIVOL s e, 1
29 1724492 Screw, Thread Forming 68 1756952 Pushnut, 5/8 ... 1
1420 )2 e (240 . 14 69 1762549 Bracket Assembly, Pivot ... 1
30 1735825 Clamp eSS . A 70 1185879 Pop Rivet, 316 % 3/8...cccceere . 2
31 1724310 Clutch Pedal £ 1 71 1763081 Rubber Stop ..o 2
32 1724798021 Spacer... =\ SRR | 72 1733398 Locknut, 3/8-16 ... i
33 1724300 Clutch LPv A':s y ............................... 1 73 1763444 Arm SwWitch o, 1
34 1107383 Flat Washer, 378 ... 11 74 1734125 Shoulder Bolt.........cc.oov v i
35 1188259 Jam Nut=318-16 . s @ 75 1717897 HIteN PIn e i
36 1763814 SR et 3 | 76 1185894 Serew, 1/4-20 X 1/2 oo, 3
37 1727697 Glutch Rod .., 77 1706782 Wave Washer ... 1
38 1185585 FlipGrommet... 1 78 1702646 Flat Washer, 172 ... 1
38 1762790 Brackst .. 1 7% 1110108 Locknut, 3/8-15 ..
a¢ 1185479 Roll Pin, 3!32 X 5!8 3 80 1185496 Locknut, Jam 1/2-13 L 2

(B} 13055 (D) 13057 {Fy 13068
(Cy 13056 (E}y 13067




BOLENS REAR ENGINE RIDING MOWER

ELECTRICAL SYSTEM

$/M 130550100101-130550199999
$/N 130560100101-130560199999
S/N 1385706100101-130570199999

Ref

#

Part
3

Description

Qty.

Part
#

Description

S/N 130676100101-130670199999
$/M 130686100101-130680199939

BLUE LEADJQ SEAT CONNECTION

—
000 1 UL pS —

14
15
16
17
18
18

21

1734196
1753986
1735531
1763727
1100241
17343598
17558602
1186258
1752586
1741506
1754220
1724492
1762137
1752840
1715012
1186229

Ignition Switch {Incl. RefsNevZ).........
Key, Ignition..........\\ 2. ).
Cable Tie .....coco vl
Main Wiring Harhess.. i,
Lock Washer, i)
Locknut, 14200 e
Battery COVERN ..o
Muf, Jam 50618 ..o
HOOk BRI e s

CablesStarter e

BattenrCable, Ground (Neg.) .............
Flange Serew, 1/4-20% 1/2 .o,
SoleNOId ...
Batiery...covevr oo
INSUlater Boot oo,
Mut, No. 4-40 .,

s T o L i e Ny T L i T S R

1751328
1115815
1762792
1185985
1107381
1752841
1100805
1763428
1186391
1186329
1752920
1768441
1761006
1752506
1755349

Interlock SwWiteh ..o
Screw, Mo, 10-24 x5/8 ...
Switch Bracket ..o
Flat Washer, 1/4 ...
Battery Cable (P0S.) o.ovooeeee
Hex Screw, 1/4-20 X 5/8.....oeveee.
Switch Brackel oo
Flange Nut, 5/6-18 ...

Flange Screw, 5/16-18 x 5/3

Switch Plate oo
Fuse {15 amp) v e minsisiseeeees
BAHETY TraY .o vvsresmsres s cemcerennae
Seat SWItCh ..o e
Screw, 1/4-20 X 5/8. e




WIRING DIAGRAM

BLACK

K

+
BATTERY

1

STARTER

MAGNETO— %

RED

SOLENOID

13055, 13056, 13057, 13067 & 13068

IGMNITION SWITCH

Th

Eﬂz]

- RUN :

RED/YELLOW

MOWER DRIVE
SWITCH

OFF START
_ REAR VIEW —

FUSE

/ 154
REDAVHITE I
RED/BLACK

) RECAYELEOW
BUME/BLACK BLUE/BLACK

D

BRAKE
SWITCH

£

B BLACK
]

N

S

BLUE

T

N
BLACM

SEAT
SWHTCH

— IGMITION
SWITCH

RED/YELLOW




BOLENS 28 [NCH SIDE DISCHARGE MOWER DECK

m*ﬁ_

H— D
85—

S/MN 130550100101-1305501599999
S/N 130560100101-130560133399
S/N 136576160101-130570199999

TORQUE TO
35 FT.LBS
{34 Nim)

@*ﬁd

TORQUE TC

(34 Nm)

Sy
35 FT. LBS Es_@

//TOHQUE 70

> 35 FT. LBS

19



13055, 13056 & 13057

Ret Parnt Description Qty. Ref Pant Description Oty
# # # #
1 1756595 Extension Spring.... e 1 27 1185985 Mut, Hex, Keps #10-24 .. 2
2 1764573 Base Assembly, Mower w/decais 28 1702646 WASHEN . 4
(incl. ref. #3110 & 18) ..o 1 29 1100349 PinJCotter 1/8 X 34 .o 1
3 1758131 Pin, Cievis 172 e 2 30 1715538 Nyliner, Flange ... s 2
4 1751908 Circle Cofter ..c..ooovovvierceeieeee. 2 31 1100258 Washer, Flat 3!8 crvereenriinns 2
5 1764014 Rod, End .. v ] 32 1160049 Screw, Hex. Hd. 3/8 16x2 Vh..... 1
6 1763794 Rod, End .. . reaes 1 33 17e37aR Guide, Beft.....ooeeeeeeeerirccn 1
7 1186329 Screw, Flange 5f1 6 18 X 3f4 ........... 7 34 1764081 Pulfey, idler ... i
8 1186391 Nut, Flange 5/16-18... ) 8 35 1762800001  Plate, Lift .. .. 2
9 1746525 Guide, Belf... 1 36, 1786934 Screw, Fi. Thd Formlng
10 1730687 Decal, Danger 1 5A6-18x 3/4 .. UV
11 1186098 Bolt, Carriage 5f16-18 X 3!4 . 2 4151185574 Bearing, Ball.......oooeeceeecieiieee. 2
13 1753998 Defiector, Discharge......cccoeeveeveean. 1 49\ 1785620 Blade, Mower (A} (B) 1
14 1763219 Screw, Shoulder 3/8-16 ... 4 | 1765621 Blade, Mower {C) ... oo 1
15 1186393 Mut, Flange 3/8 - 16, 2 K52 1747926 Cable, Assembiy.........cocceeevvvvivecnee. 1
16 1763173 Belt, ¥, 68-3/4" ... 1 () 55 1110107 Locknut, 56 ...
17 1762710 Arm Assemnbly, Idler .o A 56 1765027 Spindle Shaft ..o 1
16 1763407 Decal, Danger.........oooveeveeeeeee e~ 57 1765618 Sheave Assembly .. 1
19 1763703 Wheel, Gage ..ol 2 58 1100265 Flat Washer .. ceererereeermnnenens ]
20 1733398 Nut, Toplock 3/8-16 ...t 38 50 1765196 Hex Hd. Screw 1/2 14x1 e 2
21 1700401 Sering, EXtENsion ... L 1 80 1100244 Lock Washer ., S|
22 1762712 Rod, Lift e iR . 2 B1 1765618 SPaACEr e
23 1703011 Cotter, Spring...ooooe ) 2 62 1185976 Grease Filting oo 1
24 1107382 Washer, Flat 5/16 ... oot 2 83 1765092 Spindle HOUSING oo, 1
25 1782713 Pad, Brake......ocoooc i, 1 64 1765029 Blade Spacer ..o
26 1747939 Screw, Hex. Mach. 65 1765197 Bellevitie Washer ....... SR 1
024 x 11 e S pi 66 1185648 Retaining Ring ..o, 1

(A} 13055  (C) 13057
(B) 13056

1



BOLENS 33 INCH MULCHING MOWER DECK S/N 130040100101-130046199999
S/N 130670100101-130670199999
5/N 130680100101-130680199999

saﬁ— Torgue to

58 é, 35 Fi. Lbs.

47 Nm

g ;%49 TRACTOR 4

%ﬁ
30(% /
Y
i, T 7 7
A T 58
SN \T % 8 T2 torqueie 1B W

KU ~ — 45 FtLbs
Q}/,< 1 . -
é &

a1

Torqua {o @

35Ft. Lbs.— AGB
47 Nm

12



13067 & 13068

Ref Part Description Qty. Ref Pan Description Qty.
#  # # #
1 1767428 Base Assembly, Mower w/decals 34 1762245 Pad, Brake. . o) i, 1
{incl. ref. #30) e 1 35 1762815 SpringFxtensien ... 1
2 1760096 Guide, Bell.....ooeeee . ] 36 1767388 Sheave .. .Qheceeveeee i
3 175813 Pin, Clevis 1/2 e 2 38 1726660 Pulleytdier ... 1
4 1751908 Cotier Circle .o 2 39 1763711001 Plate, Lift... 2
5 1762574 Rod, ERd v 1 40 1186328 fA/Sorew, 5f1 6 18 4
6 1763794 Rod, EAd ..o ] 41 1186391 FiAt, 3/8 . 4
7 1762138 Wheel, Anti-scalp 2 42 1763814 Swivel... e &
8 1763219 Shoulder Serew, 3/8-16 ..o 4 43 1763704 Spring, Compressnon .................. pi
9 1733398 Top Lock Mut, 3/8-16 ... 4 44 1763808 Eye Bolt ... e 2
10 1739687 Decal, Danger.....c.oveevvecvvvieeanns 2 45  0ees Flat Washer 7;’16 ........................ 2
13 1186393 FLNut, 37846 2 46 1803327 Flat Washer ........ccovvvvevcrees v, 2
14 1754125 Shouider Bolt, 3/8-16....covvvvrveeenn. 2 48 1185649 Retaining Ring...ccooeecee i 2
15 1110108 Lock Mut, 3/8-16 ... 4 4971782507 Cable, Assembly ... 1
16 1100346 Cotter Pin, 1/10x3/4 oo 3 SO\ 1185976 Grease FItting ..o, 2
17 1738490 SPACEN oo, 8 51765187 Bellsville Washer ..............cccc...... 2
18 1763037 Wheel, Gage........ccooveoceee. 2 52)) 1764895 Toothed Belt.......ocooovvrn, 1
19 1188233 -Hex Nut, 1/2-13 ... cevererreeries & OS37 1765327 Tightener, Beff.....cccoooveeroeenn, 1
20 1763710001  Axie Assembly Gage Wheel U, | ! 4 1103196 Screw, 5/16-18x 3/4................. 1
21 1762820 V-Belt, 747, reerrrareans 1 | 55  173243% Top Lock Nut, 5/16-18 ................ 5
22 1742500 Rod, Lift ..o, . 56 17665984 Screw, 5/16-18x 3--TypeF.......... 8
23 1763011 Cotier, Spring..........oooeeeee e 4 58 100244 Lock Washer, 7116 oo, 2
24 1107382 Flat Washer, 56 ... 2 60 1765027 Shaft, Blade (LH) . oo 1
25 1758595 Spring, Extension...........ccoveeeeey 3 61 1766061 Shaft, Blade (RH} .....ocoevreee. 1
26 1762794 Pultey, Idler ... cevevenrin o 63 1746869 SIBEVE. ..o, 2
27 1100048 Hex. Screw, 3!8 16 x 2 ................ 2 64 1185574 Bearing, Ball ..o 2
28 1764135 Guide, Belt... SRS NS ) SV 65 1765029 Biade Spacer ......ccovoovoevecvvein 2
29 1767353001  Arm Assembly, Idler 1 B6 1767427 Blade... . e 2
30 1890234 LU EE 11 G = - AUV 68 1765196 Hex. Hd Screw 7!16 14 X 1 SOPRIUR:
3t 1715838 Fange Bushing...... 55 o, 2 71 1765092 Spindle HOUSING ..o 2
32 17474939 Hex Screw, w/washer 74 1765406 Sprocket, 56T .o 2
#10-24 x 1 18\ 2 77 1107383 Flat Washer, 3/8 .o 7
33 1185985 Keps Nut, #10-24 . e 2

13



TECUMSEH TRANSMISSION—MODEL 700-053

$/N 130550100101-130550199999
S/N 130560100101-130560199999
3/N 130570100101-130570199999
S/M 130670100161-130670199999
S/ 130680100101-130680199999

14



TECUMSEH TRANSMISSION—MODEL 700-053

Crder all parts through vour local Tecumseh Power Products Outlet.

Ref Part Description Qty. Ref Part Description Qiy.
# # # #
1 770061A Transmission Case ..., 1 26 786026 Drowel Pin e, 2
2 772083A Transmission Cover ......ccvcvvvooenn, 1 27 TR0I054 Fianged Bushing .. O |
3 776217 Qutput and Brake Shaft . ... 28 788081 Railer Chain (No. 41 chaln 24 Ilnks) ......... 1
4 778121A Spur Gear {20teeth} oo 1 25 78pay? Thrust Washer ..........ccoooovooiie 5
5 778122A Spur Gear (22 teeth} oo, 30 4780086 Needie Bearing .......ccvenn 2
§ 778123A Spur Gear (25teeth) oo N, TR0 Retatning Ring .........cooooevierie e 1
7 T78124A Spur Gear {30 teath) i, 32\ 792035 Retaining Ring ......o.cooeeeeeveccveee 1
& 778125 Spur Gear {35testh} ..o 1 337800109 Washer ..o v oo
9 784266 Shift Collar oo 1 34 )) 788040 Retainiag RinQ ..o e i
10 786083 Sprocket {(18teeth) oo, 35~/ 784267 Shift Red and Fork Assembly ..o 1
11 786082 Sprocket (9teeth) wovoivvies 3B 792073 Flanged Hex Hd. Thd Form. Screw,
12 776134 Counter Shaft ..o V420X 1-1/4 o 8
134 778137A Bevel Gear (42 tecth) 1 37 792089A KEY et 2
14 778136 Spur Gear (15 testh) i 38 792075 Lock Nut, 5M16-24 ..o
148 778126A Spur Gear {20 teeth) vavee b N 39 792076 Flat Washer, 5/16 .. 1
15 778127A Spur Gear {25 testh) 1 40 782077 Steel Ball, 5/16 . wevrmenneseieieen 1
16 778128A Spur Gear {28 teath) ... 1 4 782078 Set Screw, 3/8- 16x3/8 ............................. 1
17 7781204 Spur Gear {30 teeth) ... 1 42 792078 Spring .. 1
18 776333 Input Shaft ................. 1 43 780108 Thrust Washer 5
19 778113A input Bevei Pinion ............ /| 44 792001 Square Cut ng 1
20 786047 Sprocket (8teeth) ...l 5% 1 45 792074 Threaded Piug ........ 1
21 790003 Brake Disk...........ooo LE00 i 46 788069 Square Cut Seal ... 1
22 790013 Brake Lever .............ocooviine 1 47 786086 Brake Lever Bracket ....c.ooooivvivriviei. 1
23 790025 Brake Pad Holder 1 90  788067B Grease {32 oz. Bentonite) .............c.o.o.. i
24 780006 Brake Pad .............\ 4 . ... 2 150 510334 Gasket Eliminator ..o,
25 790007 Brake Pad Platen.......ooe oo 1

15



PARTE CRDERING INFORMATION

Ii you need service or parts for your unii:

If you require service assistance or if you wish to order
any parts, contact your tocal authorized dealer.

The local dealer or service department will need to know
the identification numbers of your unit to provide the
most effective service. See below for information on how
to identify and record the identification numbers for your
unif.

I you need engine service or parts:

For engine service or paris, contact your local
authorized engine dealer. Look in the yeliow pages of
the phone book under "Engines—Gasoling” for the name
of the nearest authorized engine dealer. An authorized
engine dealer can handle all paris, repairs, and warranty
service concerning the engine.

MOTE:

Because certain parts are supplied tc us by more than
oné manufacturer, some replacement parts may vary
slightly in shape, cclor, or texture from the original parts.

Be assured that ali Bolense replacement parts conform
to our rigid quality specifications. Slight variations will
not affect fit or the periormance of these parts on your
unit,

When ordering paris for your unit, provide the following:
1. Serial number and model number of the unit.
2. Part number of part needed/
3. Part description.
4. Quantity needed

We urge\using only genuine Bolensg
replacementparts, which meet all of the
latestrequirementis. Reptacement paris

marwifaciured by others could present
safety-hazards, even though they may fit
on this unit.

CAUTION

IMPORTANT:
Lefi and right sides of the unit are deterimined by
standing pehind the unit, in the operator’s position,
andfacing the direction of forward travel.

NOTICE:

Bolensg reserves the right 1o change speciiications,
add improvements or discontinue the manufaciure
of any of its equipmeni without notice or obligation

to purchasers of its eguipment.

IDENTIFICATION NUMBERS

Hecord your unii's serial number andwmgdel
number.

Refer to the unii’s serial number/modet-nuisber decal 1
find the unit's serial number and mcdg/riumber. When
ordering any parts from us or the locarsérvicing dealer,
orovide the informaiion on this degal. <For your
convenience and ready referensetgcord this
information in the spaces providad balow.

Unit's Model Number:

Unif's Seriat Number: -

Date of Delivery:

Record ihe engine identification
numbers.

To obtain engine parts, provide the local authorized
engine dealer wilh the engine identification numbers.
Refer to the engine owner's manual for the jocation of
these numbers. Record these numbers in the spaces
below.

Engine Manufaciurer:

Engine Horsepower Rafing:

Engine ldentification Numbers:

BOLEMS CORPORATION, 215 South Park St., P.O. Box 985, Port Washingion, Wl 53074-0995
(414) 284-5521

©@ 1993 Garden Way Inc.

Printed in the 1.5 A.






ZABEL NATUPE]

Yvaw8éal - 21, av.del'Agriculture - B.P 16
Zli.duBrézet - 63014 Clermont-Ferrand Cedex 2
T804 73919351 - Télécopie: 04739023 11
www.yvanbeal.fr - E-mail : info@yvanbeal.fr
R.C.S. B 304 973 886 - S.A.S. au capital de 612 000 €



